80/20/220Z

ATOM PRODUCT: ALL DRILL ATTACHMENTS

REFERENCE NO: 800 PART NO: EARLY MODELS - 2000 TO 7200

EARLY MODELS
WITH STRAIGHT
PINION GEAR

_~40924

<O

ASSY, COLLAR
SCREW & KEY
P/N 64243

ALL EARLY MODELS UP
TO AND INCLUDING 6100
& 6200 WITH STRAIGHT
GEARTEETH

X '%( c
@ 140914 OTG
@% 40912 &

40837 i 40860 Standard Bar 89mm width, bar slot 14.1mm
40861 Pro Bar 102mm width, bar slot 14.1mm
40862 Mini Bar 102mm width, bar slot 8mm

40529 (3/8 LP CHAIN) 38 Drive Links
40530 (.325 CHAIN) 43 Drive Links
40532 (.404 CHAIN) 34 Drive Links
40534 (3/8 CHAIN) 37 Drive Links
40949 (.404 CHAIN) 36 Drive Links
40950 (3/8 PRO CHAIN) 40 Drive Links

HANDLE ASSY
INCLUDING HANDLE - ~40650
GRIPS, RUBBERS, K
SCREWS, etc
P/N40632A

]——‘-' 40652

_-40958

0500
SET

40906 %064,

Sprockets
40536 .404 83mm 2Flat
40538 3/8 87mm 2Flat
40548 3/8 / 3/8LP / Pro 112 2Flat
40584 .325 109mm 2Flat
40852 .325 109mm 4Flat
40853 3/8, 3/8LP 112mm 4Flat
40854 3/8 88mm 4Flat
40855 .404 84mm 4Flat
40857 .404 109mm 4Flat
40947 SPR .404 PRO 109mm 2Flat

2 Flat fits pinion with 2 flats drive
4 Flat fits pinion with 4 flats drive

/40549




ATOM DRILL ATTACHMENT AUGER-STOP PROFESSIONAL MODEL SERIES 7500

P/N 64915
Suit Chain Saws with -
3/8 pitch chain, drill attachment P/N 37584
.404 pitch chain, drill attachment P/N 37585
.325 pitch chain, drill attachment P/N 37586
3/8LP chain, drill attachment P/N 37587

40852 (.325 Sprocket) 109mm dia

40853 (3/8”,3/8LP Sprocket) 112mm dia g
40854 (3/8” Sprocket) 88mm wide =
NS 40857 (.404 Sprocket) 109mm 4 flats 40529 (3/8LP Chain) 43 Drive links
40530 (.325 Chain) 43 Drive links
40534 (3/8 Chain) 37 Drive links
40860 Bar slot 14mm, 89mm wide bar. 40949 (.404 Chain) 36 Drive links
40861 Bar slot 14mm, 102mm wide bar-}Wide Bar 40950 (3/8” Chain) 39 Drive links
40862 Bar slot 8mm, 102mm wide bar.
40838\
HARD CHISEL TIP AUGERS =
30” (760mm) Length M
_~40649 30116 5/8” (16mm) '1

30119 3/4” (19mm)
30122 7/8” (22mm)

30125 1” (25mm)

40652
)

N
40645

.~

40906™

90
5420
~ 40912 ’
~. Cé \

-
40650

HARD CHISEL TIP AUGERS
15” (380mm) Length
30010 3/8“ (10mm)
30011 7/16” (11mm)
30013 1/2“ (13mm)
30014 9/16” (14mm)
30016 5/8” (16mm)
30018 1 1/16“ (18mm)
30019 3/4” (19mm)
30022 7/8”  (22mm)

© 30025 1" {(25mm)
30028 11/8" (28mm)

30032 11/4” (32mmk

_-40654

40933

GREASE

40636
supplied
assembled

GEAR SET ASSEMBLY P/N 64907



Order by Part Number shown on Explosion 23/11/2021

ATOM PRODUCT: DRILL ATTACHMENT MODEL NO: 758 PART NO: 20758
Substitute < Substitute « Substitute
f Part No PartNo |2 Description E‘ Part No PartNo |z Description E Part No PartNo |z Description
1|40499 STUD BAR SPACER SET 5740817 X [(NLA)GEAR CONV KIT 113|40928 LGE THRUST WASHER/64mm
2(40501 KEY 1/4"AF #.64205 58|40822 40674 ASSY MAIN CASING #40674 114|40929 BEARING ASSY. 64mm
3(40502 64243 X |(NLA) SCREW 1/2" # 64243 5940823 40674 ASSY D/A BODY #40647 11540931 MANUAL D/A(WEBSITE)
4|40506 X |(NLA) LEVEL 60(40824 ASSY CAP INCL #40906,40912 @l 116|40933 GREASE 100ml BOTTLE
5 40516 SPR. NUT 7/16 UNF NYL 61|40827 40674 ASSY D/A BODY #40674 117|40938 X [(NLA)ASSY CROWN,/BEAR
(40529 CHAIN 3/8"LP 38DL 62|40828 40824 ASSY D/A CAP #40824 118|40938 X |[(NLA) SPROCKET SPACER
7/40530 CHAIN .325 43DL 63|40829 40912 BEAR 20 X 12mm #40912 119|40941 40834 ASSY PINION 2F #40834
g(40532 CHAIN .404 34DL 6440830 40912 BEARING SHELL #40912 120(40944 40674 ASSY D/A BODY #40674
9 40534 CHAIN 3/8"STD 37DL 65/ 40831 SEAL OIL 20 X 29 x 4mm 12140945 40824 ASSY END CAP #40824
10/|40536 SPR .404 83mm 2 F 66|40832 40834 PINION ST 4F #40834 122|40947 SPR .404 PRO 109mm 2F
11|40538 SPR 3/8"87Tmm 2 F 67/40833 X |NLA BEARING PINION SPACER 123|40948 40860 BAR 2200 #40860
12/40541 40862 GUIDE BAR #40862 68l40834 PINION 4 FL ST. 124|40949 CHAIN .404 PRO 36DL
1340542 40860 GUIDE BAR #40860 69|40835 63474 BEARING 32x10x12 #63474 125|40950 CHAIN 3/8" PRO 40DL
1440548 SPR 3/8PRO LP 112mm 2F 70(40836 WASHER SPACER 2.1mm 126|40951 40955 CONE NOSE GREEN
15(40584 40852 SPR .325-109 2F #40852 71(40837 NUT NYLOC M10 x 1.25 12740952 40834 PINION 2 F #40834
16|40630 X |(NLA) MINI BAR HANDLE 72|40838 SCREW HEX 8mm x 19mm 128|40955 CONE NOSE ORANGE #40951
17/|40632A ASSY HANDLE AUG ST 7340839 NUT PLATE 6mm 1929|40956 WASHER PINION SPC (1mm)
1840633 LABEL WARN FINGERS 7440840 43914 SCREW HEX #43914 130|40958 40959 COVER SPR/CHAIN GREEN
19|40634 LABEL WARN HAND 75/40841 X [(NLA)SHAFT PLUG 131|40959 40958 COV SPR/CH OR #40958
20(40635 LABEL WARN CHAIN 76(40842 SPRING 13241847 40838 SCREW 6x25m #40838
21140636 PLATE BACK COVER ASSY 77/40843 SCREW 3/16"DIAx 1/2" 133|41856 SCREW 3/4" x 1/4" BSW
22|40637 LABEL A/S HANDLE 78|40845 62944 NUT HEX M8 #62944 134|41865 SCREW S.T.10mm
23140640 ASSY CAP END D/A (BLACK) 79(40846 43172 NUT HEX 3/8 BSW #43172 135(41980 TIE STRAP .325
24|40641 BOLT HANDLE ADJ M10 x 35 80(40847 GEAR PINION SPIRAL 4F 136(41981 TIE STRAP PRESET .325
25(40643 BOLT HANDLE ADJ. WASHER 81(40848 40847 PINION KIT #40847 137|41982 TIE STRAP 3/8"
26(40645 HANDLE GRIP (BLACK) 82(40852 SPR .325 (4 F) 109mm 138(41983 TIE STRAP PRESET 3/8"
27(40649 HANDLE RUBBER AV 83(40853 SPR 3/8PR03/8LP(4FL)112 13941984 TIE STRAP .404
2840650 SCREW M5 x 36mm 84(40854 SPR 3/8"STD (4 F) 88mm 140|41986 TIE STRAP PRESET .404
29(40652 NUT NYLOC 5mm 85(40855 SPR .404 STD (4 F) 84mm 14141987 TIE STRAP 3/8 LP
30(40653 X |(NLA) NUT M10x15 86(40857 SPR.404 PRO (4 F) 109mm 142(41988 TIE STRAP PRESET 3/8LP
31|40654 MAN D/A (WEB SITE/PDF) 87/40860 BAR GUIDE 3/8,.404 14343246 64907 GEAR CROWN SP(NO BEARING)
32|40656 ROD PUSH 8840861 BAR PRO SAWS 2 BAR STUDS 144 (43484 WASHER 22.43 x 5.94 Z/P
33|40657 SPRING,STAR WASHER 8940862 BAR MINI 3/8LP,325,1 STUD 145|43790 SCREW M5.5 x 22mm
34|40658 SPRING CAM ARM 90(40901 40674 ASSY MAIN BODY #40674 146(43914 SCREW 25 x 6mm HEX HEAD




Order by Part Number shown on Explosion 23/11/2021

ATOM PRODUCT: DRILL ATTACHMENT MODEL NO: 758 PART NO: 20758

- Substitute | - Substitute | - Substitute

M Part No PartNo |2 Description ~ Part No PartNo |z Description M Part No PartNo |z Description
35|40662 SPRING A/S HANDLE 91(40902 40824 ASSY END CAP #40824 14750130 40824 ENDCAP #40824

36|40664 SPRING PAWL 92|40903 X |(NLA)PLUG LEVEL 148|50135 40824 ENDCAP #40824

37|40665 40667 ROLL PIN 5x3/4 #40667 93(40904 X |(NLA)SHAFT PLUG 149(50136 PAWL KEEPER

38(40667 PIN ROLL 3/16" x 3/4" 94(40905 X |(NLA)HANDLE PLUG 150(50137 BODY MAIN ORANGE(new)
39(40670 WASHER STAR THRUST 95(40906 O-RING 64 x 1.75mm 151(50138 40674 A/S BODY MAIN#40674
40(40672 40674 ASSY D/A BODY #40674 96(40907 ROLL PIN 3/16"x 1/2" 152(50139 40674 A/S BODY MAIN #40674
41(40674 ASSY D/A GREEN BODY 97(40908 40912 BEARING #40912 153(50140 40674 A/S BODY MAIN #40674
42|40675 40674 ASSY D/A ORANGE BODY 98(40909 SPACER 7/8x1/2" 154|50145 40674 A/S BODY#40674
43(40737 BAR SMALL SAW SPACER 99(40910 CIRCLIP 32mm _INTERNAL 15562944 NUT M8 x 1.256mm Z/P
44|40801 40674 ASSY D/A BODY #40674 100|40911 SCREW HEX 1" x 1/4" 156(63474 BEARING 32x 10x 12
45(40802 40836 SPACER WASHER #40836 101|40912 BEAR NEEDLE 20 x 12mm 15764192 LOCKING COLLAR 12mm
46(40803 40914 BEARING THRUST #40914 102|40914 BEAR THR 20x35x2 158|64229 SCREW GRUB M12
47140804 40915 WASHER SML #40915 103|40915 WASHER REAR THRUST 15964230 KEY ALLEN BAF x 90
48(40805 X |(NLA)GEAR STR 104|40916 BEARING 32 x 10 x 12.7 160(64243 ASSY COLLAR/SCREW/KEY
49140806 40912 BEARING CAGED #40912 105|40918 40834 PINION ST, 2F #40834 161(97148 LABEL WARNING CHAIN GUARD
50(40807 X |(NLA)CHAIN .325 106|40919 X |(NLA)CROWN GEAR 162|64899 DA MACHINED CROWN GEAR
51(40808 X |(NLA)SPR 325 2F 10740920 DRIVING DOG (6 TOOTH) 163|64900 DA MACHINED CLUTCH DOG
52(40809 40915 WASHER THRUST #40915 108[40921 SHAFT MAIN 164|64901 NEEDLE BEARING 26x20x10
53(40810 64907 ASSY GEAR CROWN STR 109(40922 SEAL SHAFT 20 x 26 x 4mm 165|64907 DA GEAR, CLUTCH DOG KIT
54140811 40834 PINION KIT #40834 110|40923 40842 SPRING #40842 166|64908 DA MACHINED GEAR & BEARING
55(40812 64907 ASSY GEAR(SPIRAL) & BEARING[ 11140924 64243 ASSY COLLAR #64243 16764913 DA REPAIR SHEET
56(40816 64907 GEAR CONV KIT 112|40927 PLATE 1/4" CAPTIVE NUT






